
International
Water Supply Association
Tenth Congress
19-22 August 1974

Association Internationale
des Distributions d'Eau
Dixième Congrès
19-22 Août 1974

BRIGHTON

'.' .. .1.



Executive Board
Conseil d'Administration
1972-1974

Président:
Mr. F. Merryfield (U.S.A.)

Vice-Président:
Mr. Léonard Millis (Great Britain)

Past-Présidents:
Mr. B. M. Nilsson (Sweden)
Mr. Florentino Briones (Spain)
Dr. Koloman Megay (Austria)

Members:
Mr. A. Achten
Mr. G. Huvelin
Dr. H. Tessendorff
Mr. T. W. Newson
Mr. T. Nishikata
Mr. C. van der Veen
Mr. J. A. Linati Bosch
Mr. E. F. Johnson
Prof. F. A. Chevelev

Belgium :

France
Germany
Great Britain
Japan
Netherlands
Spain
U.S.A
U.S.S.R.

Scientif ic and Technical Committee
[...]
Quartz in the shape of micrograins of a few tens
of microns was added to the raw water with
polymer material (polyacrilamides for example).

; Further, coagulating agents were added to the
water loaded with microsand,
The mixture was admitted to a coagulation cham-
ber of small size,
At the outlet, the microsand embedded in flocs
was separated by a settling procédure and re-
moved by scraping and pumping,
Sludges were separated in a hydrocyclone, re-
circulating the microsand into the raw water, and
the residual sludges were sent to waste.

The quantity of recirculating sand amounts to about
4 kg per m3 of treated water, and the dose of polymer to
about a few decigrams per m3.

Equipment of this type is called a "CYCLOFLOC".
The procédure of ballasted flocs can be applied to

improve the performance of existing plants substantially.
For example, in BUDAPEST, when operating for the
first time on an industrial scale, a sludge bed settling
basin designed to run at 1,76 m/h flow velocity under
precarious working conditions which are generally
encountered with widely changing raw waters (flow and

A40



quality of River Danube water are well known for
sharp variations) has performed at trebled output, with
a flow velocity of 5,27 m/h which is highly satisfying. The
sole major modification was a significant decrease of the
sludge bed resulting from the fast settling velocity of the
ballasted flocs which accumulated on the floor on coming
out from the central élément. Sludge was scraped out
through hydrocyclones. Rétention time was brought
down to 45 minutes.

According to information received from Mr.
WERTHEIMERaboutaCYCLOFLOC of 17 300m3/day
operating at VILLENEUVE-SUR-LOT, flow velocity
reaches 6,75 m/h with a total rétention time of 46
minutes. Related data are shown in the table below:

turbidity
(mastic drops)
d°, silica
O2 consumed
from KM11O4
HAZEN
colour

Raw water

max.

450
56

3,4

min.

20
2,5

1

20

mean

180
23

2

CYCLOFLOC output

max.

18
2,3

0,5

min.

15
0,3

0,5

mean

22
3

1

0,4

Outstanding stability is evidenced by the above data,
showing an increased effectiveness when the turbidity of
the water is a maximum. On the other hand, ballasted
flocs are not significantly affected by the variations in the
flow, nor by the température of the water.

6 Granular fluidized bed settling
basin

About 10 years ago, in FRANCE, an extended
study was carried out on flocs loaded with particles of
foreign matter and adhering to inorganic grains in sus-
pension. Subsequently, a spécial procédure using the
equipment described as FLUORAPID has been im-
plemented.

The procédure consists of using a preformed
fluidized bed of activated microgranules, with very com-
pact equipment, far less cumbersome than any other
plant operating at présent. Two functions are carried out
by this unit:

—that of a very efficient reactor, increasing the
action of the additives at maximum in a short
time—as is evidenced in other chemical fields
applying fluidization procédures. The reaction
takes place at the bottom of the bed, in a highly
turbulent médium.

—That of a clarifier, due to the filter action across
the bed of micrograins onto which adhère the
matters to be separated. The action takes
place at the top of the bed, in a stiil médium.

A separator composed of lamellar modules is
located at the top of the fluidized bed for design pur-
poses. This device has two functions:

—to limit a possible expansion of the fluidized bed
at the highest velocities of the flow,

—to provide a barrier against the very light and
fine particles escaping from the fluidized bed.

Such an arrangement offers the advantage of stable
and reliable pretreatment (reaction together with clari-
fication) throughout the full range of flows.

The fluidization of the granular layer is controlled
by the movements of the liquid itself. As injection velocity
is higher than required for fluidization, the grains are
thoroughly stirred in ail directions at the bottom of the
granular bed, and consequently they mix up the various
coagulating agents added to the water immediately before

entering the FLUORAPID. Action is homogeneous and
fast, since microsand grains are acting as millions of in-
dividual micro-stirrers.

In the middle part of the fluidized bed, movements
are not so easily disturbed, but still, stirring amplifies the
contacts of micrograins with particles in the raw water
and microfloccules formed by colloïdal précipitation and
coagulant hydrolysis. Particles and microfloccules adhère
to micrograin surfaces.

At the top, the fluidization rate reaches a limit and
séparation is completed inside a médium subjected to
moderate stirring.

Water, practically free of suspended matters, exudes
at the top of the granular fluidized layer and goes to
final filters.

Inside the zone of continuous micrograin grading,
fluidization velocity is maintained between 12 to 14 m/h,
depending on the température of the water and the con-
centration of the bed.

Some lamellar modules are provided at the top of
the most advanced equipment.

For removing the micrograins loaded with floccules,
inclined settling plates are fitted at an angle ranging
from 45° to 52°.

To improve the adhérence on the surface of micro-
grains, polymers must be added to activate the surface. In
FRANCE where polyacrylamides are prohibited by
Health Régulations, natural polyelectrolytes as alginates
are recommended.

Sand is activated externally to the equipment, so
that the bed is composed of activated sand, and the
activating agents are not introduced in the raw water,
which receives only the agents required for treating the
foreign matter. In conséquence, no interférence can
occur between the additives used for water treatment and
the products used to activate the sand. The doses of the
latter products are not a function of the raw water flow
and, therefore, they are limited according to the quantity
of activated sand.

In a granular bed, the concentration of microsand
lies between 15 and 100 kg/m3 and bears no relationship
to the content of solid matters in the raw water, nor to
the quantity of flocs produced by the coagulating agents.
A bed finished with microsand acts as an efficient and
neutral stabiliser, whatever the composition of water
and velocity of the flow.

The procédure is typically characterized by its
outstandingly steady output.

Moreover, the distribution of flow is perfectly con-
trolled by the fluidized bed; this point is essential
because the water flows in a vertical direction. Thus, ail
the problems met with lamellar module opération are
solved at the same time. Advanced plants are presently
running at a standard flow velocity of 12 m/h with
remarkable results.

In short, ail the advantages of sludge bed procédure
using lamellar modules are obtained with FLUO-
RAPID equipments, not troubled by sludge bed in-
stability nor by uneven flow distribution between modules.
In addition, fully completed reactions are greatly
accelerated and rétention time is reduced to a dozen
minutes.

Examples
A typical example is given by ANNET-SUR-

MARNE water treatment plant supplying North and
East zones of the PARIS area, with a capacity expected
to reach 300 000 m3/day.

A first phase of 27 000 m3/day is presently in use at
the New Airport at ROISSY-EN-FRANCE.

Two FLUORAPID installations are running at a
flow velocity of 9 m/h, and performance is remarkably
steady despite sharp changes in the quality of Marne
River water :

A 41



Turbidity
(mastic drops)
d° silica
HAZEN
colour

Raw water

Max.

980
75

20

Min.

30
4

5

Mean

150
19

10

FLUORAPID water

Max.

30
4

7

Min.

6
<1

2

Mean

15
2

5

Other références are quoted by Messrs. WERTHEIMER and
DEFRECHEVILLE:

ANGERS
LA ROCHE
TOUL
GUERLESQU1N
LANMEUR
ROSPORDEN
PENNE

41 000 m3/d
10 500 m3/d
9 600 m3/d
2 400 m3/d
2 400 ms/d
2 400 m3/d
1 300 m3/d

mean
mean
mean
mean
mean
mean
mean

up-flow rate 8
up-flow rate 10
up-flow rate 8
up-flow rate 9
up-flow rate 8
up-flow rate 8
up-flow rate 8.

m/h
m/h
m/h
m/h
m/h
m/h
.5 m/h

Rated flow velocities hâve been estimated 20 % less
than the peak values.

7 Flotation
Technological principles:
M icrobubbie flotation

The total flow of the raw water (or a fraction,
further remixed with the main effluent) is saturated with
air under a pressure of 3 to 4 kg/cm2, for several minutes,
to generate bubbles of about 10 micron diameter.

Electroflotation
Bubbles are created inside the water by electrolysis

at low voltage (10V). Diameter is smaller than above, so
that their action on microparticles is improved. Such
Systems are recommended by the manufacturer when
the specified capacity is less than 3 000 m3/day.

Examples
National rapporteurs believe in the future of thèse

installations.
Apparently, the procédure requires several complex

pièces of auxiliary equipment (compressors, pumps,
electric appliances, électrodes), but the introduction
of this step in water treatments may be bénéficiai even-
tually especially when very light and fine particles of
emulsified material must be separated or captured by
floccules.

As a matter of fact, the procédure could be further
investigated to develop ail potential capabilities.

8 Improvements related to
additives and use of additives

Agents and additives
Aluminium polychloride (PAC or WAC)

In FRANCE and in JAPAN, the use of this new
agent is being very seriously examined. It is a poly-
nuclear and polybasic complex compound, of the
following formula:

(Al2(OH)nCL6-n)m

which brings into the water an ionic polymer of the
formula :

/ (6-n)+\
\(AL2(OH)n) ) m

The product is commercially available in a purer
form than common aluminium sulphate.

Its great interest lies in that, at équivalent dose,
alkalinity is reduced to a lower pH than with any other
conventional agent (as aluminium sulphate, ferrie salts,
. . .) allowing a substantial réduction of complementary
alkali additives (lime, soda), even excluding them in
some cases.

Tannin by-product, as a coagulating agent
In South Africa, a tannin by-product has been

promoted as a coagulating agent to be used together
with polyacrylamide. Small doses are quite adéquate and
avoid the use of other stabilizing material; simultan-
eously, rétention time for clarification is reduced.

In GERMANY, ferrie sulphate Fe2 (SO4)3 is
frequently used, produced by the oxidation of ferrous
sulphate FeSO4 7H2O by air in the présence of activated
carbon, in a strong acid médium.

It is interesting to note that, in this water treatment
plant, a first coagulation step using lime, polyelectrolyte
and iron salts is followed by a second coagulation step
(before final filtration) using ozone together with iron
salts. This brings a significant improvement in the
behaviour of the final filters.

The user of additives is mentioned by ail the
rapporteurs, but polyacrylamide is not accepted in some
countries because of Health régulations, although it is
commonly used in USSR, GREAT BRITAIN, U.S.A.,
GERMANY, etc. . .

When polyacrylamide is prohibited, the additives
mostly used are activated silica, starch (in various forms)
and sodium alginate. In FRANCE, a spécial grade of
alginate has been developed for water treatment. In
many countries, notably in GREAT BRITAIN and in
FRANCE, spécial attention is given to the séquence of
the introduction of additives and to optimum intervais
between subséquent additions.

—Stability of sludge beds
In GREAT BRITAIN, investigations and develop-

ments were carried out in the field of sludge bed hydraulics
to improve the stability of suspended sludges, which is a
critical point of the procédure.

The WATER RESEARCH ASSOCIATION (WRA)
reports that a high injection velocity is necessary to hold
a fluidized bed and maintain an even distribution of the
flow across the layer.

Many improved devices hâve been designed for this
purpose, as deflectors and cônical or pyramidal reversed
hoppers. WRA work was directed to estimate the gain
obtained by the use of vertical deflectors (at 1,35 m
intervais) located at the interface 'sludge bed : natant
water'. The same approach had been proposed by
Mr. RICHARD for the Superpulsator.

In the USSR, it is recognized that clarification
procédures can be satisfactory when sludge beds are
maintained within a very narrow range of concentration
and thickness. Studies hâve shown that sludge beds
should be 2 m thick at least and that the vertical
velocity of the water.(overflow rate) is a function of the
composition of the water (suspended matter) and tempéra-
ture.

The following suggestions were given :

Suspended matter
in the raw water

mg/1

10- 100
100- 400
400-1 000

1 000 - 2 500

overflow rate m/h

in winter

2,5
2,9
3,6
4

in summer

3,2
3,6
4
4

Thèse data are to be compared with the results
indicated for granular fluidized beds, especially satis-
factory with bed thickness ranging from 0,50 to 0,15 m,
with a load of microsand between 15 000 and 100000
mg/1. Vertical velocity is about 10 to 12,5 m/h.

A 42



—Improvement due to high turbulence
In GERMANY, at LANGENAU, two highly

turbulent zones were added to the équipaient using a
recirculating sludge bed. The coagulating agent is
introduced in the first zone, and the polyelectrolyte in
the second zone. The following improvements were
noted:

Increased flow,
Improved quality of the water,
Stabilized quality of the water treated, with
regard to variations in raw water flow and quality
(turbidity, température).

optimum diameter, and by 6 to 10 mm for the largest
équivalent diameter, with a supporting base made of
10-20 mm gravel. Flow velocity ranges from 5 m/h to
10 m/h.

Because of their high efficiency, prefilters with
rising flow must be periodically stopped for cleaning,
more frequently if the water is heavily loaded with
suspended matters. This is the reason why equipment of
this type is only suitable when the content of foreign
matters is low.

Dutch références confirm that IMMEDIUM filters
are generally used on stored water from a réservoir or
after a first filtration.

—'Contact' flocculation
In FRANCE, as mentioned above, studies were

carried out on the action of microsand fluidized bed as a
fast reactor, and practical applications were achieved.

In the USSR, good results were obtained with
flocculating equipment fitted with conventional blades
when fine sand (coming from surface water) was allowed
to build-up. At présent, the recommendation is to add
fine particles artificially for 'contact' flocculation.

9 Removing ammonia and organic
matters, at the preclarif ication
stage

In GREAT BRITAIN and more recently in
FRANCE, studies followed by application were carried
out on procédures for removing ammonia, more
precisely for converting ammonia into nitrate ions,
through the action of biologie formations adhering to
inorganic grains of small size. Thorough studies made by
WRA resulted in industrial developments using a method
similar to 'contact flocculation' promoted in the USSR.

In FRANCE, similar studies were carried out using
two methods, one copying the English procédure and the
other using an artificial load of microsand, i.e. implement-
ing a fast biologie reactor associated with a microsand
fluidized bed (FLUORAP1D biologie System).

In GERMANY, JAPAN and also in FRANCE,
studies are being pursued in the field of pretreatment to
assist biological action on considerably extended surface
areas.

In GERMANY and JAPAN, procédures are also
based on biological beds, with water dripping down
along supporting structures (vertical corrugated plates in
GERMANY, or vertical tubes in JAPAN); in FRANCE,
immersed plates supporting biologie formations are
combined with a fast biologie reactor and a fluidized bed.

10 Preclarif ication using granular
fixed beds

Several national rapporteurs hâve mentioned récent
developments related to preclarification with fixed
granular bed and rising vertical flow.

To ensure ail sequential steps (fast mixing, floccula-
tion, clarification), the filtering bed must be sufficiently